
Y’—'

u 

I" 

<» 

-----l-_-----_‘-_-- 

TD 
419.5 
C36 

25th 

I 
1990

I 

TWENTY-FIFTH CANADIAN SYMPOSIUM 
ON 

WATER POLLUTION RESEARCH 
FEBRUARY 15, 1990 

ABSTRACTS 

WATER POLLUTION IMPACT OF POLLUTANTS CONTROL TECHNOLOGY ON AQUATIC ECOSYSTEMS 

CANADA CENTRE FOR INLAND WATERS 
BURLINGTON, ONTARIO 

SPONSORED BY: 

CANADIAN ASSOCIATION ON WATER POLLUTION 
RESEARCH AND CONTROL 

ENVIRONMENT CANADA



C. C. E. W. 
DRAW 

A B S T R A C T S 

TWENTY—FIFTH CANADIAN SYMPOSIUM 
_ 

0N 
WATER POLLUTION RESEARCH 

Thursday, February 15, 1990 

Canada Centre for Inland Waters 
Burlington, Ontario 

SPONSORS 

ENVIRONHENT CANADA 

CANADIAN ASSOCIATION 0N WATER POLLUTION 
RESEARCH AND CONTROL

[...]
evidence of Bacterial Kidney Disease among fish exposed to effluent in 
freshwater and this raises the possibility that immune competence may have 
been affected.



TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 
ON WATER POLLUTION RESEARCH 10:30 — 11:00 

ZERO EFFLUENT DISCHARGE AND NUTRIENT RECYCLING 
THROUGH A FAST GROWING TREE PLANTATION 

P.J. Laughtonl, C.S. Papadopolz, and P. Jaciw2 
R.V. Anderson Associates Ltdl, Toronto, Ontario 

Ontario Ministry of Natural Resourcesz, Maple, Ontario 

The paper reports the design and operational experience acquired from the 
recycling of secondary treated effluent through sprinkler irrigation in an 
actively growing poplar and willow plantation, serving a Community College 
situated in King City, Ontario, Canada. Due to restrictive regulations 
related to a stream discharge, the design adopted a zero effluent 
discharge strategy which was initially achieved through natural grass 
evapotranspiration. Subsequent additions to the system lead to augmented 
evapotranspiration via actively growing poplar and willow forest, 
utilizing fast growing (2 m per year) clones. 

The secondary treated effluent produced by a small wastewater treatment 
facility is stored over the winter period for 265 days and distributed to 

the plantation in the summer through an automated sprinkler system fed by 
pressurized underground pipes. The daily application rate was calculated 
based on information from an automatic weather station collecting data 
about air temperature, relative humidity, solar radiation, wind and rain. 
Data handling, calculation of atmospheric demand for evapotranspiration 
and graphics for application control were performed with custom developed 
software for an IBM-AT computer. The software has provision for a number 
of potential evapotranspiration models although the actual system was run 
with a modified Penman approach. 

Recycling of effluent through plantation appears to be very successful up 
to the current age of seven, both for the hydraulic and nutrient load, 
especially nitrogen. Significant growth rhythm differences were found 
amongst the poplar clones. The influence of effluent irrigation on growth 
is positive but barely significant. Due to larger leaf area index, higher 
ratio of direct evaporation and advection, results to date would indicate 
that the actual evapotranspiration of plantation is about three to four 
times greater as compared to grass in a sub—humid climate similar to those 
of King City, Ontario, Canada. The foliage of both poplar and willow 
shows an increased nitrogen content, thus being an effective nutrient 
sink. On the basis of current data, it is envisaged that further 
increases of evapotranspiration can be achieved even in a sub-humid 
climate through plantation structure manipulation. Additional increases 
of the recycling rate can be obtained through selection of clones having: 
a) large foliage, b) high foliar nitrogen content, and c) long duration of 
foliage. 

-5-



TWENTY-FIFTH CANADIAN SYMPOSIUM SESSION I 

ON WATER POLLUTION RESEARCH 10:30 — 11:00 

When fully parametrized, the concept can be practiced in various 
geographic areas, employing locally adapted fast growing species. 
Software developments now in progress will allow for complete automation 
of the effluent recycling.



\ 
TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 

0N WATER POLLUTION RESEARCH g 

11:00 — 11:30 

AMMONIA NITROGEN OXIDATION IN RAPID GRAVITY SAND FILTERS 
RECIRCULATING FISH HATCHERY WATER 

A.E. Birkbeck 
British Columbia Research Corporation, Vancouver, British Columbia 

The water recirculating fish rearing section at the Fraser Valley Trout 
Hatchery comprises of a preliminary aeration tower, eleven circular 
self—cleaning rearing ponds and a water reconditioning unit. Water is 
reconditioned by rapid settlement to remove fish faeces and waste food 
followed by microbiological oxidation of ammonia nitrogen on three rapid 
gravity sand filters. The water is re—aerated on a cascade tower, then 
returned to the fish ponds. Design parameters for this system were 
generated in pilot studies and the full scale system has performed well 
for several years. 

To investigate the nitrifying capability of the bio—filters, fish loads 
and water quality in the recirculating water were monitored over a three 
month period. Fish loading on the system increased steadily from 3,357 kg 
at the start to 7,858 kg. During the first month, when the fish load was 
approximately 4,000 kg, water was recirculated through the three—filter 
system. Hydraulic loading was 0.42 L/m2/sec and ammonia levels were very 
low. The filters completely oxidized the ammonia nitrogen to nitrate and 
nitrite levels were below levels of detection. 

During the remainder of the study the recirculation system was operated 
with two filters only, resulting in a hydraulic loading in the range of 
1.12 to 1.16 L/mZ/sec. In a final test, one filter was shut down for a 
4 1/2 h period so that 8,800 l/min was passing through one filter and 
hydraulic loading was about 2.0 L/mz/sec. 

The nitrification reaction was not inhibited to any great extent during 
the test period. However, dissolved oxygen levels dropped below 6 mg/L at 
a fish load of 7,564 kg and water temperature of 16°C. The test results 
confirmed observations made during the pilot scale test Work showing that, 
within the range of hydraulic flows tested, the limiting function for 
ammonia oxidation is the oxygen carrying capacity of the recycling water, 
not the nitrifying organisms in the filter media. 

A low cost expansion of the hatchery to obtain full utilization of the 
existing filters would be feasible.





TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 
0N WATER POLLUTION RESEARCH 11:30 - 12:00 

CHARACTERIZATION OF MUNICIPAL SOLID WASTE LEACEATE OVER TIHE 

S. Reitzel, G. Farquhar and E. McBean 
University of Waterloo, Waterloo, Ontario 

Landfilling has been the most common method of municipal solid waste (MSW) 
disposal. However, the production of leachate from MSW landfills is 
recognized as a significant environmental concern. This concern has 
progressed to the point where the control of leachate through collection 
systems and treatment has become a fundamental component of landfill 
operation and management. 

With the requirements for leachate treatment and control came the need for 
a predictive capability to characterize the change in leachate quality 
during the operation and eventual closure of the landfill. The focus of 
the paper is the characterization of leachate strength and its variation 
with time. Through the use of past lysimeter studies, leachate strength 
was characterized by the examination of a series of contaminants, namely; 
chloride (Cl), chemical oxygen demand (COD), total phosphates (T.P04), 
ammonia (NH3—N), iron (Fe), cadmium (Cd), and lead (Pb). 

The paper presents the development of the leachate contaminant curves 
including: the selection of the lysimeter studies, the smoothing of the 
data sets and the final regression equations. The time scale was 
normalized by leachate production and refuse mass and has been developed 
as cumulative litres of leachate per kilogram of MSW. 

The purpose of developing leachate characterization curves has been to 
provide a management tool to allow the forecasting of the leachate 
treatment and groundwater monitoring requirements during the active phase 
of the landfill. By characterizing the change in leachate quality over 
time, the time required for landfill stabilization can be estimated and 
the operational and monitoring costs more accurately predicted.



-10-



TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 
ON WATER POLLUTION RESEARCH 12:00 — 12:30 

TREATMENT OF LANDFILL LEACHATE BY SULPHATE REDUCTION 

M. O'Shaughnessy, D. Prasad and J.G. Henry 
University of Toronto, Toronto, Ontario 

Although the importance of sulphate reducing bacteria for the direct 
reduction of sulfate to sulphide was pointed out as long ago as 1904 by 
Beijerinck, environmental engineers have only recently begun to appreciate 
the application of these bacteria in biological waste treatment. In the 
past the significance of species like Desulfovibrio was viewed in a 
negative manner by their inclusion among the "nuisance organisms" (odour 
problems, corrosion of steel, cast iron and concrete pipes). 

The present study, which is a continuation of earlier work on leachate 
treatment, was conducted to demonstrate the effectiveness of 
sulfate-reducing bacteria in anaerobic treatment of landfill leachate. 
The effects of several COD/SO4 ratios on anaerobic filters were studied 
and compared with the results from filters operated in the conventional 
manner, via the methanogenic pathway. 

Results indicated that the treatability of landfill leachate by 
sulphate—reducing bacteria was dependent upon the strength of the 
leachate. With high strength leachate (COD = 15,000 mg/L), it was found 
that at lower COD/SO4 ratios (<10) the sulphide generated could become 
inhibitory to both the sulphate—reducing bacteria and the methanogenic 
bacteria. As the COD/SO4 ratio increased, methanogenesis predominated. 
No predominance of sulphate—reduction was observed at any COD/SO4 ratios 
with high strength leachate. However, using batch tests with low strength 
leachate (COD = 2,000 mg/L) and low COD/SO4 ratios, sulphate reducers 
could become predominant. Sulphide inhibition was not observed at any 
COD/SO4 ratios with low strength leachate. 

_11_



—12_



TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 
0N WATER POLLUTION RESEARCH 1:30 to 2:00 

ANALYSIS OF SHOCK LOAD CONDITIONS — A CASE STUDY 

I. Takacs, G.G. Patry and W.J. Snodgrass 
McMaster University, Hamilton, Ontario 

The Hamilton Water Pollution Control Plant is a 280,000 m3/d (75 MGD) 
activated sludge plant servicing the combined sewer system of the City of 
Hamilton. The purpose of this investigation was to examine the behaviour 
of the plant under steady—state and dynamic conditions, in order to assist 
in the development of appropriate control strategies during storm flow 
conditions. Particular attention was focussed on solids control in the 
secondary clarifier. 

Nine months of average daily data were collected at a number of strategic 
locations in the plant, including: influent, primary settler, biological 
reactor, and final clarifier. In addition, hourly flow samples were 
collected during five storm flow conditions, each lasting between 10 to 12 
hours. Finally, extensive discussions were conducted with plant personnel 
to assess the existing behaviour of the plant along with current control 
strategies. 

The plant was modelled using the General Purpose Simulator (Patry and 
Takacs, 1989), a modular/multi—purpose library of dynamic models developed 
at McMaster University for the simulation of wastewater treatment plants. 
The simplified flowsheets of the plant consists of a primary clarifier, 
three biological reactors, three secondary settlers, two hydraulic units 
(wet well and detritor), and 15 flow handling units (splitters, 
combiners). The IAWPRC Task Group Model was used to simulate the 
behaviour of the activated sludge process, while the clarifiers were 
simulated using a multi-layered solid flux model. The process flowsheet 
was translated into ACSL (Advanced Continuous Simulation Language; 
Mitchell and Gauthier, 1986) by the General Purpose Simulator and 
simulations conducted on a Unix workstation (SUN 3/160). 

The model was first calibrated to a number of steady-state conditions, 
including winter and summer operation conditions. The .model~wasi then 
calibrated to the' set of dynamic events recorded during the summer of 
1989, in an attempt to identify a consistent set of model parameters. The 
calibrated model was then used to develop a number of operational control 
strategies designed to keep the effluent loads within acceptable limits 
during storm flow conditions. Recommendations concerning the "optimal" 
steady—state operation of the plant and possible control strategies under 
storm flow conditions are presented in the paper. To address the solids 
management problem during storm flow conditions, the simulations and 
resulting control strategies emphasize the utilization of existing 
facilities, as well as a number of low—cost modifications to the existing 
process. 

-13_



-14_



TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 

ON WATER POLLUTION RESEARCH 2:00 — 2:30 

NUMERICAL MODELLING OF CIRCULAR SECONDARY CLARIFIERS 

Z. Vitasovicl, J.A. McCorquodalez, E. Yuen3 and R. Samstag1 
Seattle Metrol, Seattle, Washington 

University of Windsorz, Windsor, Ontario 
Lawrence Technological University3, Southfield, Michigan 

The simulation of the performance of a clarifier involves the computation 
of the hydrodynamic field (velocity and turbulence) in conjunction with a 
solids transport equation. In secondary clarifiers the solution to the 
concentration field affects the hydrodynamic solution because of the 
appearance of the density term in the momentum equations. The 
concentration related density gradients have two important effect on the 
physical processes in the tank, namely, a) the occurrence of density 
currents and stratification, and b) the damping of the vertical turbulent 
momentum and mass transfer coefficients in the settling zone. 

This paper uses a calibrated numerical model to investigate the 
significance of these phenomena on clarifier performance under transient 
operating conditions. The transient cases will include impulse loadings 
during start—up and diurnal validations in solids and hydraulic loading. 

A numerical model that was developed in cooperation with CHZM Hill Ltd, 
the Municipality of Metropolitan Seattle and the University of Windsor, is 
used as a tool to simulate clarifier performance under steady and unsteady 
flow and loading conditions. The presentation will include a brief 
discussion of the physical processes that were incorporated in the model. 
The calibration and verification of the computer model against physical 
model and field data will also be discussed. The present model has been 
designed to simulate center feed circular clarifiers with user defined 
geometry, sludge and effluent withdrawal arrangements. The model was 
developed to run ona microcomputer with a 386 processor and 387 
coprocessor although the model will run on a 286/287 system. On a 386 
25 Mhz microcomputer, the model computation is typically 50 times faster 
than the real time for prototype tanks. The model is interactive with 
respect to input and the display of output. 

The model accounts for the radial and vertical components of the velocity 
in a radial flow clarifier with a skirt. Either a peripheral weir or an 
in—board launder can be simulated. The model can simulate central, 
peripheral or uniform radial sludge withdrawal. The model hydrodynamics 
include the effects of the density gradients caused by the suspended 
solids. The turbulent mixing is represented by a simplified mixing length 
model with a correction for the damping effect of the density induced 
stratification. The settling characteristics of the floc were modelled by 
fitting a double exponential relationship to the settling column data. 

-15-



-16..



l 
TWENTY—FIFTH CANADIAN SYMPOSIUM SESSION I 

ON WATER POLLUTION RESEARCH 2:30 — 3:00 

EVALUATION OF EXCESS ACTIVATED SLUDGE PREDICTIVE MODELS 

H.R. Jakubiec and J.J. Ganczarczyk 
University of Toronto, Toronto, Ontario 

Knowledge of the quantity of sludge produced is important to both 
designers and operators of activated sludge plants. However, there is 
little information on the adequacy of existing predictive models. 

Excess sludge production (ESP) data from nine different municipal 
activated sludge treatment plants were collected for a period of one year 
and statistically processed. These data were then compared with the 
predictions of sludge generation resulting from the use of five separate 